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SAMPLE DESCRIPTION dients Ref: "Sanple 13345"
The Lam nex Group Miltipurpose Conpact Lam nate
Mul ti pur pose grade decorative panel designed for use
in vertical or horizontal applications
Col our: Wite Thi ckness: 18mm
End Use: Panelling

THESE RESULTS MUST BE CONS|I DERED | N CONJUNCTI ON
W TH THE COMMENTS ON THE FOLLOW NG PAGE( S)

Mat eri al Specification provided by client:
Nom nal Conposition: Thernpbsetting resins reinforced with cellul ose

fibres
Density: 1390 kg/ nB
AS/ NZS Si mul t aneous determi nation of Ignitability, Flanme
1530.3 - 1999 Propagati on, Heat Rel ease and Snoke Rel ease
RESULTS: Face tested: Face
Date tested: 28/08/2013
Mean St andard Error
Ignition tinmne 11.41 min 0.11
Fl ame propagation tine Ni | s Ni |
Heat rel ease integral 74.7 kJ/ nm2 2.6
Snoke rel ease, log d -1.1272 0. 0279
Optical density, d 0.0754 /m
Nunber of specinens ignited: 6
Nunber of specinens tested: 6
REGULATORY | NDICES: Ignitability |ndex 9 Range 0-20
Spread of Flane | ndex 0 Range 0-10
Heat Evol ved | ndex 2 Range 0-10
Snoke Devel oped | ndex 4 Range 0-10
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Conment s:
These results only apply to the speci nen nounted, as described in this report.
The results of this fire test may be used to directly assess fire hazard,

but it should be recognized that a single test method will not provide a full
assessnent of fire hazard under all fire conditions.

Each test speci nen was cl anped in four places.

The speci mens were nounted to sinulate use in an unsupported or
free hangi ng node. The results may be significantly different
when nmounted to sinulate a wall cladding or uphol stery application.
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